145 - ShEBH

MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

..17..



5 ¥ id A 7 Description ¥ R\ &
Ref. NO. Part NO. Qty Note
1 102.01-01-P AR Face plate 1
2 102.01-02-P AR Face plate agsket 1
3 02-608440421-1 B A WL ET Screw 1/8x44 L=4 1
4 102.01-04 i AR B e AR A Arm oil shifld asm. 1
5 102.01-05 PhLREFF @ FLE | Rubber plug 3
6 102.01-06 HT VR FLE Rubber plug 1
v 102.01-07 PUEs 423 Thread guide rod 1
8 02-412280923-1 J& AR ET Screw 3/16x28 L=9 7
9 102.01-09 SRR Cord holder 1
10 102.01-10 EER Side plate 1
11 102.01-11 Jo B AR Gasket 1
12 102.01-12 EAREN A Face plate 1
13 102.01-13 EemR Safety label 1
14 02-412281423-1 J& i BURET Screw 3/16x28 L=14 3
15 102.01-15-P HLE Machine cover 1
16 102.01-16 ERE L Rubber plug 1
17 02-512281821-1 Bl R E K EMET | Screw 3/16x28 L=18 1
18 102.01-18 R (& Reverse feed lever stopper 1
19 102.01-19 THELE Rubber plug 1
20 102.01-20 SRASE Magnet cord rubber 1
21 101.01-21 VAL e R A Thread tension asm. 1
22 101.01-22 R S LR ET Thread tension post 1
23 101.01-23 Pl 2R AR Thread tension guide 1
24 101.01-24 et Thread tension disk 2
25 101.01-25 hIRT Thread tension spring 1
26 101.01-26 NI LR B Thread tension nut 1
27 02-412280623-1 AR BRAFIRET | Screw 3/16x28 L=6 1
28 102.01-28 PP R Thread take-up lever cover 1
29 02-412280623-1 PRI HWET Screw 3/16x28 L=6 1
30 102.01-30 A8 Arm thread guide Right 1
31 02-611400621-1 e Screw 11/64x40 L=6 1
32 101.01-32 Je R /AN Thread tension asm. 1
33 101.01-33 b354: 354 Tension nut 1
34 101.01-34 e £ s A Rotating stopper 1
35 101.01-5 e LR Tension spring 1
36 101.01-36 JeLRAR Thread tension disk presser 1
37 101.01-37 Je AR Thread tension disk 2 #
38 101.01-38 JeLRWRET Tension post 1
39 101.01-39 Peek & Take-up spring 1
40 101.01-40 Ph2R 5 UH T Tension post socket 1
41 02-909400421-1 Se B ET B EMMET | Screw 9/64x40 L=5.5 1
42 02-815280711-1 Je LR RWMET Screw 15/64x28 L=7 1
43 101.01-43 PAERET Tension releasing 1
44 101.01-44 R Throat plate 1
45 02-211400621-1 AR RRET Screw 11/64x40 L=6 1
46 02-211400623-1 SR RET Screw 11/64x40 L=6 1

_18_.




1.H%E - b EH
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS




1415 - ShESRE

5 i i £ Ei Description xR\ EE
Ref. NO. Part NO. Qty Note
47 101.01-47 L% Arm thread guide Left 1
48 02-611400621-1 R BET Screw 11/64x40 L=6 1
49 101.01-49 AR 8 T L % Ribber plug 2
50 02-412280923-1 TR ET Screw 3/16x28 L=9 3
51 101.01-51 AR FR A Slide plate asm. 1
52 101.01-52 R Slide plate 1
53 101.01-53 AR Bed slide spring 1
54 02-606560221-3 MR WET Screw 3/32x56 L=2.2 2
55 102.01-55 R Bed screw stud 4
56 101.01-61 et 28 Ruler stopper 1
57 02-911400611-1 i BRI ET Screw 11/64x40 L=6 2
58 101.01-63 BB WET Pole 2
59 102.01-64-P R Model plate 1
60 102.09-32 TR IBAH Bobbin base 1
61 102.09-33 LEiRaEET Screw 3
62 102.09-34 7 Knife 1
63 102.09-35 LeLR 3R ML TIMET | Knife screw 2
64 102.09-36 Je iR B A Thread tension asm. 1
65 102.09-36-01 P51 3 Tension nut 1
66 102.09-36-02 JeERBRET Tension post 1
67 102.09-36-03 e 2 Tension spring 1
68 102.09-36-04 E 3571 Thread tension disk presser 2
69 102.09-36-05 it £t Thread tension guide 1
70 102.09-36-06 FReEE (F) Tension nut 1
71 102.11-34 HLE T Motor cover 1
72 102.11-35 e B R T screw 3
73 102.11-36 FIPF R Protects the switch 1




-

2. L% - PREERE
MAIN SHAFT&THREAD-UP LEVER COMPONENTS

\l
|
]
!
|
|
J

_21_



o b - HEEY

5 # i £ R Description w R EE
Ref. NO. part NO. Qty Note
1 02-815281151-1 PR AR EAT BIIRET Screw 15/64x28 L=10.5 1
2 101.02-02 PeLREF Thread take-up crank shaft 1
3 101.02-03 ity 75 ik £ R Roller felt 1
4 101.02-04 PR Thread take-up lever 1
M. 101.02-05 PR AL Thread take-up lever asm. ]
6 101.02-06 Pk 2R FF R R Needle bearing 2
7 101.02-07 Pk W SR Needle bar crank 1
8 101.02-08 EHATIER Needle bar crank rod 1
9 101.02-09 Pk 25t W 2o R ET Left screw 9/64x40 L=4.8 1
10 |102.02-10 aRaa Lok ks Counter weight asm. 1
11 02-818281651-1 P R B RET Screw 9/32x28 L=16 1
12 |02-816400611-1 Pk 2% i 175 € (LRET Screw 1/4x40 L=6 2
13 |101.02-13 EfrmETOR @ Rubber ring 1
14 | 02-418281651-1 SHFF i E L IRET Screw 9/32x28 L=15.5 1
15 |102.02-15 EHFF bR Counter weight 1
16 101.02-16 sEEHR DR A A Feed drive eccentric cam asm. 1
17 | 02-516401111-1 SEEHR ORRET Screw 1/4x40 L=11 2
18 101.02-18 EH RO Feed drive eccentric cam 1
19 | 02-409400623-1 SEEHE O EARMST | Screw 9/64x40 L=6 2
20 102.02-20 K Needle bearing 1
21 102.02-21 R 0il seal 1
22 | 101.02-22 16 oF EEAT P Snap ring 1
23 |102.02-23 P Thrust collar asm. 1
24 | 02-816400611-1 RS RET Screw 1/4x40 L=6 2
25 101.02-25 L OEES Main shaft front bushing asm. 1
26 |101.02-26 g 475 ot B VAT 6 Oil adjusting collar 1
27 |102.02-27 LR RE Bushing,intermediate 1
28 101.02-28 B 2R Cable band 1
29 101.02-29 BEE Rubber 1
30 |101.02-30 ®EETHER Thread take-up crank shaft felt 1
31 |02-815281051-1 FRME Screw 15/64x28 L=10 1
32 102.02-34 Fi Hand wheel 1
33 102.02-38 st Main shaft 1
34 |101.02-40 Al e A T 0Oil amount adjusting pin 1
5 101.02-41 - R U8 Y BHORIM | Rubber ring 1
36 101.02-42 e RO R AR Thrust collar 1
37 |102.02-43 R R EERET Screw 1
38 102.02-44 HEMEE (A) Connect block A 1
39 |102.02-45 14 il 3% 42 FBE Y Connect rubber A 1
40 102.02-46 ERHIRET Screw 3
41 102.02-47 AR Needle bearing plate 1
42 102.02-48 w3k (B) Connect block B 1
43 |102.02-49 RIS (B) FEWMET | Screw 3
44 102.11-36 0K B L4 Motor asm. 1
45 |102.11-37 H HLZ A RET Screw 4
46 [102.11-38 LTI Y Washer 4

_22_




NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

3.5 - B - THIMHY

9
I
[
|
I
|
|
|
|
|
|
|
|
|
|
|
|

mm———— e ———

_..23....



.34 - BHh - THIEH

il # i & T Description ¥R EE
Ref. NO. Part NO. Qty Note

1 102.03-01 HAr EFLEE Cap 1
2 102.03-02 B EE Needle bar bushing upper 1
3 102.03-03 gy Needle bar 1
4 102.03-04 i E A Needle rod holder asm. 1
5 02-509400821-1 BT R ET Screw 9/64x40 L=7.5 3
6 102.03-06 A EREER R Slide block 1
7 102.03-07 HIFTELSH Needle bar thread guide 1
8 102.03-08 HHETE Needle bar bushing,lower 1
9 02-508440521-1 HLEHRET Screw 1/8x44 L=4.8 1
10 [102.03-10 & Needle bar thread guide 1
11 101.03-11 L Needle DBX1 #14 1
12 101.03-12 R AN Gear&pinion asm. 1
13 101.03-13 bR Gear&pinion asm.,upper 1
14 101.03-14 b A U e 4 Gear asm. 1
15  |02-816400811-1 PR Screw 1/4x40 L=8 2
16 101.03-16 B8 Eglean Pinion asm. 1
17 |02-816400811-1 R ET Screw 1/4x40 L=8 2
18 101.03-18 T s Aas Gear&pinion asm.,lower 1
19  |101.03-19 BT SR A Gear asm. 1
20  [02-816400811-1 T FEET Screw 1/4x40 L=8 2
21 101.03-21 T s H 4 Pinion asm. 1
22 |02-816400811-1 G ET Screw 1/4x40 L=8 2
23 102.03-23 L2 Upright shaft 1
24 |101.03-24 i Hook asm. 1
25 102.03-25 B 5 ERE Upright shaft bushing,upper 1
26 [102.03-26 BHTHE Upright shaft bushing,lower 1
27 102.03-27 ThHEME Bushing rear 1
28 |02-812280711-1 B b bR R T Screw 3/16x28 L=7 ]
29 102.03-29 i B H Thrust collar asm. 1
30 |02-511400511-1 TRy T Screw 11/64x40 L=5 2
31 102.03-31 THh Lower shaft 1
32 101.03-32 i A ] Bobbin case holder 1
33 [02-511401021-1 HE#E i 13 SRR ET Screw 11/64x40 L=9.5 1
34 02-812280711-1 FHiaTREERET Screw 3/16x28 L=7 1
35 102.03-35 T RhaT R Lower shaft front metal 1
36 101.03-36 T £ R 4R Thrust collar asm 1
37 |02-811400411-1 T b R ET Screw 11/64x40 L=3.5 2
38 101.03-38 T kPR i 2H A4 0il seal screw asm. 1
39 101.03-39 TRt 0il wick 1
40 101.03-40 TR T Oil seal screw 1
4] 101.03-41 B Bobbin 1
42 101.03-42 #at Bobbin case 1
43 101.03-43 s v s ke d Hook bobbin case asm. 1
44 101.03-44 P Oil shield 1
45 02-612281311-1 TR RhERET Screw 3/16x28 L=13 1
46 101.03-46 HFFE R Slide block base 1

—-24-




HAND LIFTER COMPONENTS

4. EFEB 4




4 [EFFEB 1

5 i g 4 w Description OB\ &
Ref. NO. Part NO. Qty Note

1 101.04-01 FE B4R F Hand lifter 1
2 02-509401023-1 FE B4R TR ET Screw 9/64x40 L=10 1
3 101.04-03 R T HoRI R Rubber ring 1
4 102.04-04 R T e A Hand lifter cam asm. |
5 102.04-05 EAFE Presser bar bushing lower 1
6 02-409400821-1 5 HE ISR ET Screw 9/64x40 L=8 |
7 102.04-07 CIRIRaE ag s Link shaft 2
8 101.04-08 SR 44 R E-ring § 3
9 101.04-09 1% FE A Presser foot asm. 1
10 102.04-10 T HEZAIER Wire holder bracket,lower 1
11 102.04-11 R EMB T RET Hinge screw |
12 102.04-12 JE FLFF il SR 5T Hinge screw 1
13 102.04-13 A EM T Knee lifter connecting rod 1
14 102.04-14 G EM S FLAF Lifting lever link 1
15 02-411400521-1 T HEAR B [T Screw 11/64x40 L=5 1
16 |02-411400521-1 AR [ 9RET Screw 11/64x40 L=5 1
17 02-515281521-1 FTEAHAFEBSET | Screw 15/64x28 L=14.5 1
18 102.04-18 i RTE FEAR Wire holder 2
19 | 02-412280623-1 FEAAA RS RET | Screw 3/16x28 L=6 1
20 102.04-20 R AR Wire holder bracket,upper 1
21 04-612320400-1 22 HBE A TR £ Nut 3/16x32 2
22 101.04-22 RO R E-ring § 2
23 101.04-23 RT3 Tension release return spring 1
24 102.04-24 PALRAEIT Thread release pin spring 1
25 102.04-25 HE AR Wire cable holder 1
26 102.04-26 PALREHET Tension release supporting pin 1
27 02-412280623-1 A EHUR R ET Screw 3/16x28 L=6 1
28 102.04-28 A AL Thread tension release wire 1
29 102.04-29 AR T AR SR L B Tension release shaft 1
30 102.04-30 R S B Presser adjusting screw nut 1
31 102.04-31 VA ESRET Presser spring regulator 1
32 102.04-32 i Presser adjusting spring 1
33 102.04-33 FEFF 28 Presser bar guide bracket 1
34 101.04-35 AT Presser bar 1
35 102.04-36 b2 ES AT VR | Presser bar thread guide 1
36 02-816400811-1 AT 28R ET Screw 1/4x40 L=8 1
37 02-509400821-1 SRR AT IR ET Screw 9/64x40 L=8 2
38 102:04-39 RIFLAF 4R 1 Knee lifting cross rod asm 1
39 102.04-40 6 FE BHI AT AT A S 4 Hand lifter link I
40 102.04-41 HEAFIF O P51 E-ring 5 1
41 102.04-42 FE RED - B A Lifting lever 1
42 102.04-43 FHFEMGEEF OB | E-ring5 1
43 102.04-44 HRIEMHIH Knee lifting cross rod 1
44 102.04-45 E S Presser guide bar 1

~DG~




5.35 ¥HEB 14

FEED MECHANISM COMPONENTS

,27_




5.5 ¥ 8B4

b il g # 73 Description B oR &
Ref. NO. Part NO. Qty Note |

1 102.05-01 5% Feed adjust rod 1
2 102.05-02 £ 25 4 Feed regulator pin 1
3 02-509400621-1 FEFF R ET Screw 9/64x40 L=6 2
4 101.05-04 EF T 28 Feed regulator 1
5 101.05-05 R R E Feed regulator bushing 1
6 02-312280721-1 EEE IR REET | Screw 3/16x28 L=7 1
7 102.05-07 - SRV L £ Feed regulator screw 1
8 |102.05-08 HOBHIE 8 A 5 Spring 1
9 102.05-09 EHEESAH Feed adjust pin 1
10 |[102.05-10 3R e Feed dial 1
11 02-512281821-1 0 BE e R ET Screw 3/16x28 L=18 1
12 [102.05-12 EWHEF Rocker shaft connecting rod 1
13 |102.05-13 B Walking foot long pin 1
14 | 02-809400424-1 R EHET Screw 9/64x40 L=4 1
15 |102.05-15 HRIFER Connecting rod 1
16 |102.05-16 S EHE RO Rubber ring 1
17 |102.05-17 R R A Feed reverse spring 1
18 | 101.05-18 8368 A R E-ring 5 1
19  |102.05-19 18 325 K64 by 4V 4 14 Feed reverse arm asm. 1
20 | 102.05-20 {51336 % oh A BRET Screw 1
21 101.05-21 R AT 1 E-ring 5 1
22 102.05-22 iEBrd SR iTh Spring 1
23 |102.05-23 SR Walking foot short pin 2
24 |102.05-24 EPH R R Connecting link long pin 2
25 |102.05-25 EEE R Connecting link short pin 2
26 |102.05-26 IR HE AR A Feed adjust link asm. 1
27 |102.05-27 ERHESRE A S | Adjusting link fulcrum shaft 7.
28 |02-815280711-1 EHWWET Screw 15/64x28 L=7 2
29  |02-809400424-1 EFEET Screw 9/64x40 L=4 2
30 102.05-30 TR Feed bar shaft 1
31 102.05-31 %Rkl A R Retaining ring 1
32 |101.05-32 EHEF Fedd dog | 1
33 |02-608440621-1 EE FOET Screw 1/8x44 L=6 2
34 102.05-34 SFERERAF Feed bar asm. 1
35 101.05-35 EEh AR S AR Adjusting link spring guide 1
36  [02-411400523-1 HAIHRRE T Screw 11/64x40 L=5 2
37 102.05-37 1 9% [ 2 AR Feed spring hood 1
38 102.05-38 5 Feed rocker shaft 1
39 [102.05-39 % e Y Walking foot middle pin 1
40  |02-509400621-1 R ET Screw 9/64x40 L=6 1
41  |04-618280400-1 6 5F ST Bl o 6 Nut 9/32x28 1
42 101.05-42 25 ih 5 4 4 Feed rocker shaft crank asm. 1
43 |02-412281621-1 56 Eh R AT Screw 3/16x28 L=15.5 1
44 |102.05-44 R WA s Lifting rocker asm. 1
45 [02-412281421-1 65 JG th W RET Screw 3/16x28 L=14 1
46 |102.05-46 36 5F SEFF BT T Hinge screw 1

;28‘



5.5 B &R 4
FEED MECHANISM COMPONENTS

-29-

TS e s IO Y



5.3% ¥ &b 4

L ¥ i % b Description R &
Ref. NO. Part NO. Qty Note
47 102.05-47 18 F i Feed driving shaft 1
48 102.05-48 16 5 i B 2H Thrust collar asm, 1
49 | 02-816400611-1 5 Y R T Screw 1/4x40 L=6 1
50 | 102.05-49 2kl Al b Feed rocker shaft bushing 2
51 | 02-411400721-1 UL ERET Screw 11/64x40 L=7 2
52 | 102.05-50 T 5F i PR 14 Retaining ring 1
53 102.05-51 oF 48 R EH 4 Feed bar crank asm. 1
54 | 02-412281421-1 IF LR R AR ET Screw 3/16x28 L=14 1
55 102.05-52 165 U A 1 Driving shaft crank asm. 1
56 02-511401121-1 16 5F X W RET Screw 11/64x40 L=10.5 1
57 102.05-59 25 ¥ R F A 1 Reverse feed control lever asm. 1
58 102.05-61 g bl Thrust collar asm. 1
59 | 02-816400611-1 1 i e Screw 1/4x40 L=6 2
60 | 102.05-63 B K MO%Y B Rubber ring 1
61 102.05-64 8356 Feed reverse shaft 1
62 | 102.05-65 FIBES SRR Feed lever metal 1
63 | 02-816400911-1 {6k F 8 ET Screw 1/4x40 L=8.5 1
64 | 02-816401041-1 BlLEEHR F 279847 | Screw 1/4x40 L=10 1
65 102.05-68 LR T Reverse feed control lever 1

_.30._




6.8 314 &4
THREAD TRIMMER COMPONENTS

_.31_



6.8 Zh &R

RS | B Id % R Description B B\ &E
Ref. NO| Part NO. Qty Note
1 101.13-02 METSM11/64"x40 L=12 Screw SM11/64x40 L=12 2
2 101.13-10 oF g TR Washer 2
3 101.13-07 T ERAH Partiality shank asm. 1
4 101.13-08 1% 5h 71 8 E ET Screw 2
5 101.13-03 i&sh 7] Motorial knife 1
6 101.13-04 ¥ SM11/64"x40 Nut SM11/64x40 1
7 101.06-06 By LR T1 58 Knife bracket 1
8 02-206560321-1| & JTVH 17T 9RET Screw 1
9 101.13-12 #& 7] Secant knife 1
10 | 101.13-05 PR Protect needle patch 1
11 101.13-06 #RET SM9/64"x40 L=4 Screw SM9/64x40 L=4 1
12 | 02-611401021-1| HIHA Thread shear rock arm 1
13 | 101.06-13 2% h ih 4 1E 3 3R Positioning block 1
14 | 101.06-14 % Spring 1
15 | 101.06-15 4T SM3/16"x32 L=14 Screw SM3/16x32 L=14 2
16 | 02-409400523-1| PIZRHhE Thread shear cam rock arm assy 1
17 101.06-17 4T SM11/64"x40 Screw SM11/64x40 1
18 | 101.06-18 R 5h b R Short bush 1
19 | 101.06-19 AT SM1/4"x40 L=10 Screw SM1/4x40 L=10 1
20 | 02-916400611-1| HERTEE Pole 2
21 101.06-21 thie Thread shear cam 1
22 | 02-811400511-1| JRReFLHF Bale band 1
23 | 101.06-23 #8457 SM9/64"x40 L=5 Screw SM9/64x40 L=5 1
24 | 101.06-24 HEAFHRET SM11/64"x40 L=5.5| Screw SM11/64x40 L=5.5 2
25 | 101.06-25 EFF Knife shaft connecting rod 1
26 | 101.06-26 L Tk Lk Thread shear rock arm shaft 1
27 | 101.06-7 % & Spring cover 1
28 | 02-611400621-1| ¥ Spring 1
29 | 101.06-29 By LR IR Eh 4 ¢ Thread shear rock arm shaft 1
30 | 101.06-30 ¥ET SM11/64"x40 Screw SM11/64x40 1
31 101.06-31 wAE Rool shaft assy 1
32 101.06-32 WLEE Nut 1
33 | 101.06-33 i Thread shear shaft 1
34 | 101.06-34 =] | Retaining ring 1.
35 | 101.06-35 o kR nh Magnetic plug cushion mat 1
36 | 101.06-36 Y14k s R T Magnetic plug pin 1 3
37 101.06-37 ¥ £} SM1/4"x40 Nut SM1/4x40 1
38 | 101.06-38 HhE Washer 1
39 | 101.06-39 ME LR Screw 1
40 101.06-40 W M4 Nut M4 2
41 101.06-41 IEEY 35 B Magnetic plug cushion mat 1
42 | 02-400400623-1| PALEE Thread loose seat 1
43 | 101.06-43 R Spring 1
44 101.06-44 #ET SM1/4"x281.=13 Screw SM1/4x28 L=13 1
45 | 101.06-45 By 2% B B I Magnetic plug 1
46 | 101.06-46 W4T SM15/64"x28 L=14.5 Screw SM15/64x28 L=14.5 1
47 | 02-415280923-1 | HEMRBEIME HEH Electrical plug breacker washer 1
48 | 101.06-48 Thib Bushing,lower shaft 1
49 | 101.06-49 4 84.5x8x0.5 Washer 4.5x8x0.5 2

_32_




7.8 ZhE ARG
AUTOMATIC REVERSE FEED COMPONENTS

8.3% LR
- WIPER COMPONENTS




7. BT B G

5 % k4 & o Description n R &
Ref. NO. Part NO. Qty Note
1 101.07-01 B h {48 7 KA Reverse feed switch asm. 1
2 101.07-02 EEagEl ] E-ring 5 B
3 101.07-03 B sh#laghi i Reverse feed connecting shaft 1
4 101.07-04 A E R E-ring 9 1
5 101.07-05 {5 o 475 20 1 Connecting arm asm. 1
6 101.07-06 R A8 5 B 124 E-ring 4 1
7 101.07-07 1B A BN T Reverse feed connecting link 1
8 101.07-08 e R E ] E-ring 20 !
9 101.07-09 #h Washer 16x24x2.6 1
10 101.07-10 M A Rubber plunger 1
11 101.07-11 R E-ring 4 2
12 101.07-12 ElEE B Plunger arm pin 1
13 101.07-13 E15% ep g% Reverse feed magnet asm. 1
14 | 101.07-14 FL R B O T Screw 15/64x28 L=12 2
15 101.07-15 H S EIE S 34T | Screw 3/16x28 L=9 1
16 101.07-16 HEFF E (L 8 Plunger spring 1
8.1 & &4
1 101.08-01 LRI Wiper asm, 1
2 101.08-02 TRER 455 Wiper cover 1
3 101.08-03 R 2% 75 B B ET Screw M3 1
4 101.08-04 e sh A Sl T 85T Hinge screw 1
5 101.08-05 L8 Nut 9/64x40 ]
6 101.08-06 HRERAL AR Wiper link A 1
7 101.08-07 RERDIFT Wiper link B 1
8 101.08-08 et E-ring 1
9 101.08-09 DS (0 T Wiper link B,hinge screw 1
10 101.08-10 1SR Wiper hinge screw collar 1
1 101.08-11 & A i 8§ Wiper spring 1
12 101.08-12 & Sh AUl o7 W £ Nut 11/64x40 1
13 101.08-13 B E AL Wiper rubber A 1
14 101.08-14 Bt A 1 Wiper rubber B 1
15 101.08-15 PRER B R Bk 1 Wiper solenoid 1
16 101.08-16 Eahay Wiper solenoid shaft 1
17 101.08-17 Hx Power switch 1
18 101.08-18 FE Electric wire 1
19 101.08-19 FLRH 2-core cabtyre cord 1
20 101.08-20 R PR Wiper base asm 1
21 101.08-21 & sh Byeg £ Wiper link collar 1
22 101.08-22 B T B O [ W ET Screw 3
23 101.08-23 ikt pin contact 2
24 101.08-24 R Wiper 1
25 101.08-25 PRECAT I B T Screw 9/64x40 L=5 1
26 [101.08-26 A S Wiper collar !
27 101.08-27 TR 220K 5h fh 4 ) E-ring 1
28 101.08-28 TR LB 3l il 24 1 Wiper driving shaft asm 1
29 02-412280921-1 | ¥R B B 5 8R4T Screw 3/16x28 L=9 2




9.8 = &R 4

OIL LUBLICATION COMPONENTS

VDRI = o et | Lol )

OIL RESERVOIR COMPONENTS

_35_



9.ii8 7’ &R 4

5 i K 4 Foie Description ¥ & &
Ref. NO. Part NO. Qty Note
1 102.09-01 T 7 il sight window 1
2 102.09-02 i B O 7Y B Rubber ring 1
3 102.09-03 S Main shaft oil tube 1
4 02-412280623-1 | [l i EF L BRET Screw 3/16x28 L=6 1
5 102.09-05 [ o i 9 Oil felt presser 1
6 102.09-06 [i] o B R4 Oil return tube asm 1
7 102.09-07 [=] oy 32 Holder 1
8 101.09-08 bE SE i Hi S 0il wick 1
9 102.09-09 TRE A 7ol B A 5 R AT 0Oil adjusting screw 1
10 102.09-10 T A ety T Spring 1
1 102.09-11 e (3t h B il tube 1
12 101.09-12 it 3 # A Lubricating oil pump asm 1
13 101.09-13 TR 4R Oil pump installing base 1
14 101.09-14 R & Oil pump 1
15 101.09-15 L E L Oil pump impeller 1
16 101.09-16 THI3R 5 WRET Screw D=3 L=10 3
17 101.09-17 MR Lubricating oil pump cover 1
18 101.09-18 TR H FEFEAR Oil pump impeller cover 1
19 101.09-19 =]yl % Plunger 1
20 101.09-20 R Plunger spring 1
21 101.09-21 HEWET Plunger screw 1
22 101.09-22 TR Hook driving shaft oil tube 1
23 101.09-23 TR W ET Screw M3 L=8 3
24 02-611401021-1 | $SRFEEHERET Screw 11/64x40 L=9.5 1
25 101.09-26 TR R Oil pump support,large 1
26 02-615281221-1 | hFEWET Screw 15/64x28 L=12 1
27 101.09-28 3t 7t B 4 3k Rubber joint 1
28 102.09-37 LR AR IR 4T Bobbin pulley 1
29 102.09-38 LR ERIRZhFEWRET Screw 2
1070 & 3B 4
1 101.10-01 i £ A il reservoir asm 1
2 101.10-02 bl B Oil reservoir 1
3 101.10-03 ALt il reservoir gasket 1
4 101.10-04 HLL JE AR Rubber cushion 4
5 02-620240721-1 | HEFLIRET Screw 5/16x24 L=7 1
6 101.10-06 HEhFLERETORY B Rubber ring 1
7 101.10-07 16 FE B XL 1] it 4% Knee lifting rotating arm 1
8 101.10-08 A [i5) b 45 41 % Spring 1
9 101.10-09 B EMBIT O P E E-ring 10 1
10 101.10-10 TR PR 1T 3L Vertical shaft fitting arm 1
11 101.10-11 PRAUFF 1T L RET Screw 2
12 101.10-12 L) AR PR VAT 4R | Nut M6 2
13 101.10-13 AW Jo] AR PR A AT 8RET | Screw M6 L=30 2
14 101.10-14 A1) g R ET Screw M6 L=17.5 1
15 101.10-15 6 HE B Knee press cross shaft 1
16 101.10-16 PG R Knee pan plate asm 1
17 101.10-17 BRI Knee pan plate cover 1
18 101.10-18 HRIHT Knee pan upright shaft 1
19 101.10-19 BB Knee pan plate rubber 1
20 101.10-20 PRI\ Knee pan plate 1
21 101.10-21 PO 3L Knee pan plate support 1
22 101.10-22 ES: 7] Screw M6 L=12 1
23 101.10-23 1 PR B TR Knee lifter push rod 1

_36_




M. d L RMBH
THREAD STAND COMPONENTS

12. 044

...37_



1. &R Y

RS # 5 g ¥ R\ &

Ref. NO.| Part NO. s = Reactipion Qy | Note
1 101.12-01 it 2 4B Thread stand asm. 1
2 101.12-02 & F Bl s Spool retainer 2
3 101.12-03 &7 Spool pin 2
4 101.12-04 SERe Spool rest cushion 2
5 101.12-05 5 Spool rest 2
6 101.12-06 SRR FRET Screw M6 L=16 2
7 101.12-07 SRk Thread guide arm joint 2
8 101.12-08 SRR AT TR B L Spool rest rod rubber cap 1
9 101.12-09 E R S0k o Spool rest arm .
10 101.12-10 HEF LY Spool rest rod,upper 1
1 101.12-11 BB AP 3L Spool rest rod joint 1
12 101.12-12 BT B SL AR 6T Screw M5 L=14 2
13 101.12-13 B LR Nut M5 2
14 101.12-14 KEFTH Spool rest rod,lower 1
15 101.12-15 il 2 8 Thread guide 2
16 101.12-16 BBET MR Spring washer 2
17 101.12-17 SBETW Nut M5 2
18 101.12-18 REFRERY Nut M16x1.5 1
19 101.12-19 2 3 HF R 1A o B 1 Washer 16x30x2.6 2
20 101.12-20 S [ R A 3 0 0 2 P Spring washer 1

12. 044

B5 # 5 L

Ref. NO.| Part NO. # B Efenpioy ﬂtsz! iog
1 101.14-01 B3k 2 3% 4 4 Machine hinge plate asm. 2
2 101.14-02 LSk 4 0 i 4T Nail 4
3 101.14-03 LSS Machine hinge plate 2
4 101.14-04 BT (K) Screw driver,large i
5 101.14-05 BT () Screw driver,mendium 1
6 101.14-06 WHT] () Screw driver,smsll 1
7 101.14-07 Bl Bobbin 3
8 101.14-08 HlL = Macgube head cover 1
9 101.14-09 Bk & Macgube rest cover 1
10 101.14-10 i & Oil reservoir asm. 1
11 101.14-11 B+ Needle DBx1 #14 14
12 101.14-12 Bifgi (A) quakeproof washer A 1
13 101.14-13 Bifg# (B) quakeproof washer B 1
14 101.14-14 LR Instruction book |

_38_




